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Use of Glucose-Lowering Medications

HEALTHY LIFESTYLE BEHAVIORS; DIABETES SELF-MANAGEMENT EDUCATION AND SUPPORT (DSMES); SOCIAL DETERMINANTS OF HEALTH (SDOH)

Goal: Cardiorenal Risk Reduction in High-Risk Individuals with Type 2 Diabetes (in addition to comprehensive CV risk management)* @ q Achievement and Maintenance of Glycemic and Weight Management Goals

+ASCVD! +Indicators of high risk +HF +CKD Glycemic Management: Choose Achievement and Maintenance of
Defined differently across While definitions vary, most Current or prior €GFR <60 mL/min per 1.73 m’ OR approaches that provide the Weight Management Goals:
CVOTs but all included comprise 255 years of age symptoms albuminuria (ACR 23.0 mg/mmol efficacy to achieve goals: T Z
individuals with established with two or more additional of HF with [30 mg/gl). These measurements Metformin OR Agentls) including [ Set individualized weight management guals ]
CVD (e.g., MI, stroke, any risk factors (including obesity, documented may vary over time; thus, a repeat COMBINATION therapy that provide
revascularization procedure). hypertension, smoking, HFrEF or HFpEF measure is required to document CKD. adequate EFFICACY to achieve advic Intensive evids
Variably included: conditions dyslipidemia, or albuminuria) i ‘medical nutrition based structured
such ays transient ischemic i ahkmakilam rostanen! gool - hadl weight
attack, unstable angina, ) Prioritize avoidance of hypoglycemia in physical activity program
amputation, symptomatic +CKD (on maximally tolerated dose high-risk individuals
or asv;:(rgnvr::i:a:vnnaw EEACHIARE ] (] Consider medication | | Consider metabolic
i S PREFERABLY In general, higher efficacy for weight loss surgery
S o Z have greater likelihood of achieving
with proven SBLT2i* with primary evidence of 3 g B =
HF I::neﬁt reducing CKD progression glycemic goals When choosing glucose-lowering therapies:
+ASCVD/Indicators of High Risk in this Use SGLT2 i peope with an ¢GFR Efficacy for glucose lowering Consider regimen with high-to-very-high dual
population 220 mLimin per 1.73 m’; once initiated Very High: glucose and weight efficacy
GLP-1 RA" with proven SGLT2" with proven should be continued until initiation Dulaglutide (high dose),
VD benefit VD benefit of dialysis or transplantation | |
-m_-,, ;R_‘ _-m_ R .w_n ; ';ﬁ;"- Insulin Efficacy for weight loss
-1 RA with proven i A e .
SGLTZi not tolerated or contraindicated Col_ﬂnnilml fal Enmhmt'mn V‘W e ;
Injectable (GLP-1 RA/Insulin) Semaglutide, Tirzepatide
I A1C above target, for patients on GLP-1 RA (not listed above), Metformin, Dulaglutide, Liraglutide
5 i s SGLTZi, consider incorporating a SGLI2I, Sulfonylurea, 120 Intermediate:
 For paients on a GLP-1 RA, consider adding SGLTZi with oA Mo verar Ao s 6LP-1 RA (na isted above), SGLTZ
proven CVD benefit or vice versa DPP-4i Neutral:
 TZ0A = . eutral:
DPP-4i, Metformin
v 4 &

f additional cardiorenal risk reduction or glycemic lowering needed —_—r £ ATC above target ]

4

* In people with HF, CKD, established CVD, or muttiple risk factors for CVD, s 'LP 1 RA or SGLTZi with pr i i of background use of metformin; A strong Identify barriers to goals:

recommendation is warranted lu p:nﬂe with (VD and aweaker ion fe i high CV risk. Moreover, a higher absolute risk reduction and thus lower numbers needed to treat « Consider DSMES referral to support self-efficacy in achievement of goals

are seen athigher f b isk isi i See text for detais; * Low-dose TZ0 may be better tolerated and similarly effective; § For SGLT2L.CW |+ Consider technology (e.g., diagnostic CGM) to identify therapeutic gaps and tailor therapy
renal out cacyinreducing theriskof composite MACE, CV death alt ty, Ml HHF, and renal autcomes i Hov; « Identify and address SDOH that impact achievement of goals

# For 6LP-1 RA, CVOTs demonstrate their efficacy i MACE, CV death, all y. I, stroke, and renal endpoints in individuals with lZl) vmh ¢shM|shedlhlgh risk of CVD.
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Intensifying to Injectable Therapies

Use principles in Figure 9.3, including reinforcement of behavioral
interventions (weight management and physical activity) and provision
of DSMES, to meet individualized treatment goals

; +
: If on bedtime NPH, consider converting H

it to twice-daily NPH regimen H

ith th Add prandie! Imvl:i':: test PPG . di : Conversion based on individual needs and current H

Consider GLP-1 RA or dual GIP and GLP-1 RA in most individuals prior to insulin? f already on GLP-1 RA or dual GIP I"n::’:fc::eg” o I':di: momx:"m e 55"0 pdm:‘w"”"- prandial | giycemic control. The following is one possible :
INITIATION: Initiate appropriate starting dose for agent selected (varies within class) and GLP-1 RA or if these are not presianiivy doeed e approach H
TITRATION: Titrate to maintenance dose (varies within class) appropriate OR insulin is preferred TN o i INITIATION: :
: =44 pnks per day or,10% o basal uncrease dote by v‘y;:‘:;"h = Total dose = 80% of current bedtime NPH dose ¢

u If ATC <8% (<64 mmol/mol) consider = For hypoghycemia determine 2 20aven Inthe moming i

lowering the basal dose by 4 units per cause, if no clear reason lower : g :

day or 10% of basal dose . corresponding dose by 10-20% : TITRATION: :

= Titrate based on individualized needs :

Add basal insulin® i H

)

Choice of basal insulin should be based on person-specific considerations, including cost. ?

Refer to Table 9.4 for insulin cost information. Consider prescription of glucagon for €. woeveeeerennnneennns £
-emergent hypoglycemia.

02
Add basal analog or bedtime NPH insulin® ¢ ¢
INITIATION: Start 10 units per day OR 0.1-0.2 units/kg per day Stepwise additional Consider sel-mixed/split insulin regimen Co!ssldgr lwl.ee-da.ﬂy
TITRATION: Injections of Can adjust NPH and short/rapid-acting insulins premixed insulin regimen
. . prandial insulin separstely INITIATION:
» Set FPG target (see Section 6, “Glycemic Goals and Hypoglycemia ") e, Hros it Hves
= Choose evidence-based titration algorithm, e.g., increase 2 units every 3 days to additional INITIATION: = Usually unit per unit
reach FPG target without hypoglycemia injections) ® Total NPH dose = 80% of current NPH dose at the same f;'nﬂ
= For hypoglycemia determine cause, if no clear reason lower dose by 10-20% I = 2/3 given before breakfast :':::.:II:'B ad}u'slmrm
= = 1/3 given before dinner individual needs
= Add 4 units of short/rapid-acting insulin to :
Assess adequacy of basal insulin dose Proceed to full e THRATICN
Consider clini to evaluate for ization and need to consider basak-bolus regimen = Titrate based on
adjunctive therapies (e.g., basal dose more than ~0.5 units/kg/day, elevated G~m!m"m TITRATION: individualized needs
bedi ing and/or jal-to- ial di i i P e'w: m;’l') = Titrate each component of the regimen
_[awm or unaware], high variability) based on individualized needs

1. Consider insulin as the first injectable if evidence of ongoing catabolism is present, symptoms of hyperglycemia are present, when A1C or blood glucose levels are very high (i.e., AIC >10%
[>86 mmol/mol] or blood glucose >300 mg/dL [>16.7 mmol/L]), or when a diagnosis of type 1 diabetes is a possibili

2. When selecting GLP-1 RAs, consider individual A1C lowering, weight-lowering effect, or frequency of injection. If CVO is present. consider GLP-1 RA with proven CVO benefit. Oral or
injectable GLP-1 RAs are appropriate.

3. For people on GLP-1 RA and basal Insulin combination, consider use of a fixed-ratio combination product (IDegLira or iGlarLixi).

4. Consider switching from evening NPH to a basal analog if the individual develops hypoglycemia and/or frequently forgets to administer NPH in the evening and would be better managed
with an AM. dose of a long-acting basal Insulin.

5. If adding prandial insulin to NPH, consider initiation of a self-mixed or premixed insulin plan to decrease the number of injections required.
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